
1 
 

  

  

 

 

  

 



2 
 

  

  

 



3 
 

KEY # PART # DESCRIPTION 
1 12109 IMPELLER (9INCH) 
2 31103 #6 X 1/2” HWHS SCREW 
3 31113 #6 X 5/8” PHPS SCREW 
4 31152 #6 X 1 UNSHW SCREW 
5 43029 TORSION WASHER 
6 70117 TORSION SPRING 
7 12330 SHUT OFF ASSEMBLY 
8 31138  #8 X 3/8” PMT SCREW 
9 12329 CAM 

10 60411 GEAR CASE ASSEMBLY 
11 32106 10-24 WING NUT 
12 12334 INDICATOR 
13 37103 #10-24 X ¾” CARRIAGE 

BOLT 
14 60117 HAND CRANK ASSEMBLY 

   
   

  

  
 

12 

13

14 

You can find replacement nuts and bolts at your local 
hardware store. 

 



4 
 

  

  

 



5 
 

 

 


